
Model WI-20, WI-116A, 
& WI-118 

Parts List and Breakdown 

 

 

Weaver Jack Corporation 
343 Lawrence Street 

Adrian, MI 49221 
(517) 263-6500 



WI-20, WI-116A, WI-118 Parts Breakdown 



WI-20, WI-116A, WI-118 Repair Parts List 

ITEM # PART #  DESCRIPTION 

1.  AS-11716 STAND 
2.  AS-11714 ADJUSTING SCREW 
3.  S-19136  ROLL PIN 1/2 X 3-1/4 
4.  M-1878  ADJUSTING NUT 
5.  S-15364  DRIVE SCW TYPE U, NO. 2 X 1/8 
6.  S-18577  NAME PLATE 
7.  AS-25045 WHEEL & BRACK ASSEMBLY 
8.  S-17789  SOLID RUBBER WHEEL 
9.  AS-11720 WHEEL BRACKET 
10.  S-508  HEX JAM NUT 1/2-13 
11.  S-3629  AXLE 
12.  AS-20222 LEG FRAME 
13.  AS-11571 ADJUSTING SCW (OLD STYLE AS-11571A) 
14.  S-3277  INT LOCKWASHER 3/8 
15.  M-1661A ADJUSTING NUT #4 ACME 
 M-1661  ADJUSTING NUT #5 ACME 
16.  S-131  WASHER 1-1/2 OD X 3/8 ID X 1/8 
17.  S-7571  HEX HD CAP SCW 3/8-24 X 3/4 
18.  AS-17839 WHEEL & BRACKET ASSEMBLY, LH (WI-116AW) 
19.  AS-17840 WHEEL & BRACKET ASSEMBLY, RH (WI-116AW) 
20.  AS-19087 LH WHEEL BRACKET 
 AS-19088 RH WHEEL BRACKET 
21.  S-3980  HEX HD CAP SCW 1/4-28 X 1-1/2 
22.  S-543  LOCKWASHER 1/4 
23.  S-1878  HEX NUT 1/4-28 
24.  S-17788  WHEEL SLEEVE 
25.  AS-18503 CROTCH STAND 
26.  S-15285  ROLL PIN 3/16 X 3/4 
27.  M-1780  RATCHET 
28.  S-6593  ROLL PIN 
29.  M-2098  DOG 
30.  S-18401  HANDLE 
31.  S-101  PAN HD 1/2-30 X 3/4 
32.  S-275  1/2 COTTER KEY  


